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CERTIFIED

EN374-2

Test Report No. 7191242274-EEC20/01-LDY
dated 11 Sep 2020

Note: This report is issued subject to the Testing and Certification Regulations of the TUV SUD Group/and the
General Terms and Conditions of Business of TUV SUD PSB Pte Ltd. In addition, this report is governed by the

terms set out within this report PSB Singapore
SUBJECT:

Add value.
Testing of Examination Gloves submitted by Nathan Trading Co., Ltd on 08 Jul 2020. Inspire trust,
TESTED FOR:

Nathan Trading Co., Ltd

58 Moo 12 Palan Sub-district,
Nathan District, Ubon Ratchathani,
34170, Thailand.

TEST DATE:

01 Sep 2020

DESCRIPTION OF SAMPLES:

s\ JToduct | Brand/ | o | {agdur Lot No. Expiry date igied Manufacturer/
Description Model (pieces) Distributor
Nitrile
Examination Nathan
1 Gloves Lydus M Blue |MG202006261|. May 2023 400 Trading Co.,
Non-Sterile Ltd.
Powder Free

METHOD OF TEST:
The test was conducted in accordance with the following test standard:

BS ENISQ'374-2:2019 Protective gloves against dangerous chemicals and micro-organisms
— Part 2» Determination of resistance 10 penetration

TUV SUD PSB
Laboratory: Phone  +65-6885 1333 Regional Head Office:
TOV SUD PSB Pte. Ltd. Fax. +85-6776 8670 TOV 80D Asia Pacific Pte. Ltd.
No.1 Science Park Drive E-mail. enquiries@tuvsud com 1 Science Park Drive, #02-01
Singapore 118221 hitps:/Awww tuvsud com/en-sg Singapore 118221
Co.Reg ' 199002667R TOv® Page 10of 3

NATHAN TRADING CO LTD / NATHAN INCA FACTORY

58 Moo 12 Palan Sub-District | Mathan Distict | Ubon Ratchathani 34170
Telephone: +66=81-878-9953 | +66-81-999-8804

E-mail: csaivasak@nathantrad.com | Web: www.nathantrad.com
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Test Report No. 7191242274-EEC20/01-LDY
dated 11 Sep 2020

PSB Singapore

RESULTS:
Sample: Nitrile Examination Gloves Non-Sterile Powder Free, Lydus; Blue, Size M
Number of o , ot
Tests specimens tested | Specification - §O Results lnferred.,gglf
(pieces) O
Air Leak Test 4 O No leakage . ;
Water Leak Test 4 Shall naNax No leakage Sepplied

By A
Le¢ BaNYi Weng Bee Hui

Engineer uct Manager
A dical Health Services (NAM)

APPENDIX:

Photo: Nitrile Examination Gimﬁ@lon-smﬁle Powder Free, Lydus, Blue, Size M

Q
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LYDUS LYDUS LYDUS
CERTIFIED

EN374-2

Test Report No. 7191242274-EEC20/01-LDY
dated 11 Sep 2020

PSB Singapore

Please note that this Report is issued under the following terms :

1

This report applies fo the sample of the specific product/equipment given at the time-of its testing/calibration. The results.@re not used to
indicate or imply that they are applicable to other similar items. In addition, slich restlts must not be used to indicate or imply that TUV SUD
PSB approves, recommends or endorses the manufacturer, supplier or user-af such product/equipment, or that TUV SUD PSB in any way
“guarantees” the later performance of the product/equipment. Unless otherwise stated in this report, no tests were conducted to determine
long term effects of using the specific product/equinment.

The sample/s mentioned in this n isfare submitted/suppliedimanufactured by the Client. TUV SUD.PER therefore assumes no
responsibility for the accuracy of information on the brand name, mode! number, origin of manufactire;~consignment or any information
supplied.

Nothing in this report shall be interpreted to mean that TOV SUD PSB has verified or ascertairied.any endorsement or marks from any other
testing authority or bodies that may be found on thatsample.

This report shall not be reproduced wholly or insparts and no reference shall be made by the Client to TUV SUD PSB or to the repest of Testlts
furnished by TUV SUD PSB in any advertisements or sales promotion.

Unless ctherwise stated, the tests were carried outin TUV SUD PSB Pte Ltd, No(1 Science Park Drive Singapore 118221,

The tests carried out by TUV SUD PSB and this report are subject to TUV SUD PSB's General Terms and Conditiohs of Business and the
Testing and Ceriification Regulations of the TUV SUD Group.

Effective 01 September 2020

w
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NATHAN TRADING CO LTD / NATHAN INCA FACTORY

58 Moo 12 Palan Sub-District | Mathan Distict | Ubon Ratchathani 34170
Telephone: +66=81-878-9953 | +66-81-999-8804

E-mail: csaivasak@nathantrad.com | Web: www.nathantrad.com
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CERTIFIED

EN374-3
(EN 16523-1)

TEST REPORT: 7191247102-CHM20-01-TSL

Date: 09 NOV 2020 Tel: +65 68851312 Fax: +65 67784301
Client's Ref. 5394620 Email: zhou.xiao@tuvsud.com
Note: This report is ssued subject to the Testing and Certification Regulations of the TOV SOD Group and the PSB Singapore
General Terms and Conditions of Business of TUV SUD PSB Ple Ltd. In addition, this report is governed by the
terms set out within this report.
SUBJECT
e i . 2 x Add value. ¢
Determination of Glove Resistance to Permeation by 40% Sodium Hydroxide Inspie trustal\
CLIENT
Nathan Trading Co., Ltd.
58 Moo 12 Palan Sub-district,
Nathan District, Ubon Ratchathani,
34170, Thailand
SAMPLE SUBM N DATE
12 Oct 2020
DESCRIPTION OF SAMPLE
One packet of glove sample labeled as follows was received,
S
N Sample
Product |Brand/ | .. rl : 2 Manufacturer/
SIN ription | Model Size |(Colou LotNo. |Expiry date| received Distributor
Desc 4~ (pieces)
Nitrile P
Examination LY Nathan
1 Gloves Lydus | M /| Blue |MG202006261| May 2023 400 Trading Co.,
Non-Sterile 3 Ltd.
Powder Free .
ATE OF ANALYSIS
14 Oct 2020 — 09 Nov 2020
TOV sUD PSB
Laboratory: Phone ; +65-6685 1333 Regional Head Office:
T(v 50D PSB Pte. Ltd. Fax: +65-6776 8670 TOV 50D Asia Pacific Pto. Ltd.
No.1 Science Park Drive mﬁﬂfﬂmm 1 Sclence Park Drive, #02-01
el Co. Reg : 199002867R .IWE“ .~ Page 1 of 4

NATHAN TRADING CO LTD / NATHAN INCA FACTORY

58 Moo 12 Palan Sub-District | Nathan District | Ubon Ratchathani 34170
Telephone: +66=81-878-9953 | +66-81-999-8804

E-mail: csaivasak@nathantrad.com | Web: www.nathantrad.com
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CERTIFIED

EN374-3
(EN 16523-1)

TEST REPORT: 7191247102-CHM20-01-TSL
08 NOV 2020

S

PSB Singapore

METHOD OF TEST

Determination of material resistance to permeation by chemicals : By EN 16523-1:2015

1

4
5

6

. The palm area of the glove sample was mounted between two halves of atest cell. The test cell consisted
of a two-compartment cell with 40% Sodium Hydroxide on glove's normal outside surface and Ultrapure
Water on the glove's normal inside surface. Testing were carried out at ambient temperature

(23°C + 2°C).

. The collecting medium were sampled and analysed for 40% Sodium Hydroxide at 10.min  (class 1), 30
min (class 2), 60 min (class 3), 120 min (class 4) , 240 min (class 5) and 480 min (class B).

. The extracts were then analysed by lon Chromatography. The results were used to calculate the
permeation rate of 40% Sodium Hydroxide through the glove material. Based on the result, the minimum
rate of sampling was determined.

. The tests were repeated at 10 min, 30min, 60min, 120min, 240min and 480 mins.

. The extracts were then analysed by lon Chromatography for the Normalised Permeation Rate.

. A blank test was carried out exactly with the same prcceduré except Ultrapure Water was used.

Table 1 : Classification of Glove Levels According to Breakthrough Time (EN 1SO 374-1:2016/A1:2018)

Breakthrough Time (mins) * \ Types of Level
>10 =¥, Class 1
>30 g Class 2
> 60 _ Class 3
>120 Class 4
> 240 Class 5
> 480 Class 6

* The breakthrough time is deemed to have occurred when the analytical equipment detecis'a
permeation rate of 1 pg/cm?min.

e"‘ "41; NATHAN TRADING CO LTD / NATHAN INCA FACTORY
58 Moo 12 Palan Sub-District | Nathan District | Ubon Ratchathani 34170
w Telephone: +66=81-878-9953 | +66-81-999-8804

E-mail: csaivasak@nathantrad.com | Web: www.nathantrad.com
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CERTIFIED

EN374-3
(EN 16523-1)

TEST REPORT: 7191247102-CHM20-01-TSL
09 NOV 2020

PSB Singapore

RESULTS
1. Determination of resistance to permeation by 40% Sodium Hydroxide

Table 2 : Normalised Breakthrough Results for “Nitrile Examination Gloves Non-Sterile Powder Free,
Lot No: MG202006261" in 40% Sodium Hydroxide

40% Sodium Hydroxide
Normalised Mean
Sample
S Breakthrough | Breakthrough Lowest
S9tile L:;f:‘:{;;" Time Time Value {mins) Lovel
(mins) (mins)
Nitrile Examination 1 >480
Gloves
Non-Sterile Powder Free 2 »480 >480 »480 6
Lot No.: MG202006261 3 >480
1) Chemical transfer referred to the quantity of chemical which had passed through per cm? of glove sample at the
termination of the test.

2) The thickness of the glove was 0.07 mm.
3) No color change was observed on the glove test specimen after the test.

According to Table 2, the breakthrough time for “Nitrile Examination Gloves Non-Sterile Powder Free,
Lot No: MG202006261" occurred after 480 mins. It was concluded that the sample belonged to class 6.

4. /YA

MS TAN SER LING DR XIAO ZHOU

TECHNICAL EXECUTIVE PRODUCT MANAGER
MICROCONTAMINATION DIAGNOSIS

CHEMICAL & MATERIALS

e"‘ "4'1; NATHAN TRADING CO LTD / NATHAN INCA FACTORY
58 Moo 12 Palan Sub-District | Nathan District | Ubon Ratchathani 34170

w Telephone: +66=81-878-9953 | +66-81-999-8804

E-mail: csaivasak@nathantrad.com | Web: www.nathantrad.com
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LYDUS LYDUS LYDUS

CERTIFIED

EN374-3
(EN 16523-1)

TEST REPORT: 7191247102-CHM20-01-TSL
09 NOV 2020

PSB Singapore

Please note that this Report is issued under the following terms :

1:

This report applies to the sample of the specific product/equipment given at the time of its testing/calibration. The results are not used to indicate
or imply that they are applicable to other similar items. In addition, such resulis must not be used to indicate or imply that TUV SUD PSB
approves, recommends or endorses the manufacturer, supplier or user of such product/equipment, or that TUV SUD PSB in any way
“guarantees” the later performance of the product/equipment. Unless otherwise stated in this report, no tests were conducted to determine long
term effects of using the specific product/equipment.

The sample/s mentioned in this report is/are submitted/supplied/manufactured by the Client. TUV SUD PSB therefore assumes no responsibility
for the accuracy of information on the brand name, model number, origin of manufacture, consignment or any information supplied.

Nothing in this report shall be interpreted to mean that TUV SUD PSB has verified or ascertained any endorsement or marks from any other
testing authority or bodies that may be found on that sample.

This report shall not be reproduced wholly or in parts and no reference shall be made by the Chent to TOV SUD PSB or Lo the report or results
fuirnished by TUV SUD PSB in any advertisements or sales promotion.

Unless olherwise stated, the tests were carried out in TUV SUD PSB Pte Ltd, No.1 Science Park Drive Singapore 118221,

The tests camied out by TUV SUD PSB and this report are subject to TOV SUD PSB's General Terms and Conditions of Business and the
Testing and Certification Regulations of the TUV SUD Group.

Effective 01 September 2020

e"‘ "41; NATHAN TRADING CO LTD / NATHAN INCA FACTORY
58 Moo 12 Palan Sub-District | Nathan District | Ubon Ratchathani 34170
w Telephone: +66=81-878-9953 | +66-81-999-8804

E-mail: csaivasak@nathantrad.com | Web: www.nathantrad.com
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CERTIFIED

EN374-3
(EN 16523-1)

TEST REPORT: 7191247102-CHM20-02-TSL

Date: 08 NOV 2020 Tel: +65 68851312 Fax: +65 67784301
Client's Ref: 5394620 Email: zhou.xiao@tuvsud.com

Note: This report s issued subject to the Testing and Certification Regulations of the TOV SUD Group and the PSB Singapore
General Terms and Conditions of Business of TUV SUD PS8 Ple Ltd. In addition, this report is govemed by the
terms set out within this report.

Add value.
SUBJECT Inspire trust.

Determination of Glove Resistance to Permeation by 30% Hydrogen Peroxide

CLIENT

Nathan Trading Co., Ltd.
58 Moo 12 Palan Sub-district
Nathan District, Ubon Ratchathani
34170, Thailand

PLE SUBM| N DATE

12 Oct 2020

DESCRIPTION OF SAMPLE
One packet of glove sample labeled as follows was recewéd

Sample
Product Brand/ Size |Colour| Lot No. Expiry ivad Manufacturer/

Description Model : date @i ) Distributor

SIN

Nitrile Examination W Nathan Tradi
1 | Gloves Non-Sterile | Lydus | M| Blue |MG202006261|May 2023| 400 BT Iening

Powder Free Co., Ltd.

DATE OF ANALYSIS
14 Oct 2020 -~ 09 Nov 2020

TUV SUD PSB

Laboratory: Phone : +65-6885 1333 Regional Head Office:

T0V S0D PSB Pta. Ltd. Fax: +65-6776 8670 TOV SOD Asia Pacific Pte. Ltd.

No.1 Science Park Drive E::i-' enquiries@tuvsud.com 1 Science Park Drive, #1201

Singapore 118221 wvsud.comien-g Singapore 118221

Co. Reg : 199002667R Tov® Page 1 0f 4

NATHAN TRADING CO LTD / NATHAN INCA FACTORY

58 Moo 12 Palan Sub-District | Nathan District | Ubon Ratchathani 34170
Telephone: +66=81-878-9953 | +66-81-999-8804

E-mail: csaivasak@nathantrad.com | Web: www.nathantrad.com
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CERTIFIED

EN374-3
(EN 16523-1)

TEST REPORT: 7191247102-CHM20-02-TSL
09 NOV 2020

=
PS8 Singapore

METHOD OF TEST
Determination of material resistance to permeation by chemicals : By EN 16523-1:2015

1. The palm area of the glove sample was mounted between two halves of a test cell. The test cell consisted
of a two-compartment cell with 30% Hydrogen Peroxide on glove’s normal outside surface and Ultrapure
Water on the glove's nommal inside surface. Testing were carried out at ambient temperature

(23°C + 2°C).

2. The collecting medium were sampled and analysed for 30% Hydrogen Peroxide at 10 min' (class 1), 30
min (class 2), 60 min (class 3), 120 min (class 4) , 240 min (class 5) and 480 min (class B).

3. The extracts were then analysed by UV Spectrophotometer. The results were used to calculate the
permeation rate of 30% Hydrogen Peroxide through the glove material. Based on the result, the minimum
rate of sampling was determined.

P

. The tests were repeated at 10 min, 30min and the sampling interval of 150 secs and collected
until 80 min, y

5. The extracts were then analysed by UV Specn'ophotometerforﬁw Normalised Permeation Rate.

6. A blank test was carried out exactly with the same procedure except Ultrapure Water was used.

Table 1 : Classification of Glove Levels According t_d Breakthrough Time (EN ISO 374-1:2016/A1:2018)

Breakthrough Time (mins) * Types of Level
>10 : Class 1
> 30 Class 2
>60 (- Class 3
> 120 Class 4
> 240 Class 5
> 480 Class 6

* The breakthrough time is deemed to have occurred when the analytical equipment detects a
permeation rate of 1 ug/em?min.

e"‘ "4'1; NATHAN TRADING CO LTD / NATHAN INCA FACTORY

58 Moo 12 Palan Sub-District | Nathan District | Ubon Ratchathani 34170
w Telephone: +66=81-878-9953 | +66-81-999-8804

E-mail: csaivasak@nathantrad.com | Web: www.nathantrad.com
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TEST REPORT: 7191247102-CHM20-02-TSL
09 NOV 2020

PSB Singapcre

RESULTS
1. Determination of resistance to permeation by 30% Hydrogen Peroxide

Table 2 : Normalised Breakthrough Results for “Nitrile Examination Gloves Non-Sterile Powder Free,
Lot No: MG202006261" in 30% Hydrogen Peroxide

30% Hydrogen Peroxide
Normalised Mean
Sample
1 g Breakthrough | Breakthrough Lowest
c L;;::ar:;n Time Time Value (mins) ]

{mins) (mins)

Nitrile Examination 1 31
Gloves Non-Sterile
Powder Free, B ot o & =

Lot No.: MG202006261 3 4

1) Chemical transfer referred to the quantity of chemical which had passed through per cm? of glove sample at the
termination of the test.

2) The thickness of the glove was 0.07 mm.
3) No color change was observed on the glove test specimen afler the test.

According to Table 2, the breakthrough time for "N[tfila Examination Gloves Non-Sterile Powder Free,
Lot No: MG202006261" occurred after 30 mins . It was concluded that the sample belonged to class 2.

/W

DR XIAO ZHOU

PRODUCT MANAGER
MICROCONTAMINATION DIAGNOSIS
CHEMICAL & MATERIALS

1

MS TAN SER LING
TECHNICAL EXECUTIVE

> "4'1; NATHAN TRADING CO LTD / NATHAN INCA FACTORY

58 Moo 12 Palan Sub-District | Nathan District | Ubon Ratchathani 34170
Telephone: +66=81-878-9953 | +66-81-999-8804

E-mail: csaivasak@nathantrad.com | Web: www.nathantrad.com
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CERTIFIED

EN374-3
(EN 16523-1)

TEST REPORT: 7191247102-CHM20-02-TSL
09 NOV 2020

PSB Singapore

Please note that this Report is issued under the following terms :

1

This report applies to the sample of the specific product/equipment given at the time of its testing/calibration. The results are not used to indicate
or imply that they are applicable to other similar items. In addition, such results must not be used to indicate or imply that TUV SUD PSB
approves, recommends or endorses the manufacturer, supplier or user of such product/equipment, or that TUV SUD PSB in any way
“guarantees” the later performance of the product/equipment. Unless otherwise stated in this report, no tests were conducted to determine long
term effects of using the specific product/equipment.

The samplefs mentioned in this report is/are submitted/supplied/manufactured by the Client. TUV SUD PSB therefore assumes no responsibifity
for the accuracy of information on the brand name, model number, origin of manufacture, consignment or any information supplied.

3. Nothing in this report shall be interpreted to mean that TUV SUD PSB has verified or ascertained any endorsement ar, marks from any other
testing authority or bodies that may be found on that sample.

4. This report shall not be reproduced wholly or in parts and no reference shall be made by the Client to TOV SUDPSB or to the report or results
furnishied by TUV SUD PSB in any advertisements or sales promotion.

5. “Unless otherwise stated, the tests were carred outin TUV SUD PSB Pte Ltd, No.1 Science Park Drive Singapore 118221,

6. The tests camied out by TUV SUD PSB and this report are subject to TUV SUD PSB's General Terms and Conditions of Business and the
Testing and Certification Regulations of the TOV SUD Group.

Effective 01 September 2020

e"‘ "41; NATHAN TRADING CO LTD / NATHAN INCA FACTORY
58 Moo 12 Palan Sub-District | Nathan District | Ubon Ratchathani 34170

w Telephone: +66=81-878-9953 | +66-81-999-8804
E-mail: csaivasak@nathantrad.com | Web: www.nathantrad.com
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TEST REPORT: 7191247102-CHM20-03-TSL

Date: 09 NOV 2020 Tel: +65 68851312 Fax: +65 67784301
Client's Ref: 5394620 Email: zhou.xiao@tuvsud.com
Note: This report s issued subject to the Testing and Certification Regulations of the TOV SUD Group and the PSB Singapore
General Terms and Conditions of Business of TUV SUD PS8 Ple Ltd. In addition, this report is govemed by the
terms set out within this report
Add value.
SUBJECT Inspire trust.
Determination of Glove Resistance to Permeation by 37% Formaldehyde
CLIENT
Nathan Trading Co., Ltd.
58 Moo 12 Palan Sub-district
Nathan District, Ubon Ratchathani
34170, Thailand
PLE SUBM| N DATE
12 Oct 2020 e
DESCRIPTION OF SAMPLE
One packet of glove sample labeled as follows was recewéd
Sample
Product Brand/ Expiry Manufacturer/
SIN|  Description | Model | Size [Colour|  LotNo. date | "ecelved | "pystributor
_ (pieces)
Nitrile Examination "V Nathan Tradi
1 | Gloves Non-Sterile | Lydus | M| Blue |MG202006261|May 2023| 400 N CO" L't‘: ing
Powder Free =
DATE OF ANALYSIS
14 Oct 2020 — 09 Nov 2020
TUV sUD PSB
Laboratory: Phone : +65-6885 1333 Regional Head Office:
T0V S0D PSB Pta. Ltd. Fax: +65-6776 8670 TOV SOD Asia Pacific Pte. Ltd.
No.1 Science Park Drive E&ﬂmml‘m 1 Science Park Drive, #1201
Singapore 118221 ; comen-sg Singapore 118221
Co.Reg : 196002667R ov® Page 1 of 4

NATHAN TRADING CO LTD / NATHAN INCA FACTORY

58 Moo 12 Palan Sub-District | Nathan District | Ubon Ratchathani 34170
Telephone: +66=81-878-9953 | +66-81-999-8804

E-mail: csaivasak@nathantrad.com | Web: www.nathantrad.com
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CERTIFIED

EN374-3
(EN 16523-1)

TEST REPORT: 7191247102-CHM20-03-TSL
09 NOV 2020

PSB Singapore

METHOD OF TEST

Determination of material resistance to permeation by chemicals : By EN 16523-1:2015

1

g

. The palm area of the glove sample was mounted between two halves of a test cell. The test cell consisted
of a two-compartment cell with 37% Formaldehyde on glove's normal outside surface and Ultrapure Water
on the glove's normal inside surface. Testing were carried out at ambient temperature

(23°C + 2°C),

. The collecting medium were sampled and analysed for 37% Formaldehyde at 10 min_{(class 1), 30 min
(class 2), 60 min (class 3), 120 min (class 4) , 240 min (class 5) and 480 min (class 8),

. The extracts were then analysed by UV Spectrophotometer. The results were used to calculate the
permeation rate of 37% Formaldehyde through the glove material. Based onthe result, the minimum rate
of sampling was determined.

. The tests were repeated at 10 min, 30 min, 60min and the sampl'mg interval of 6 min and
collected until 120 min,

. The extracts were then analysed by UV Specirophotometerforthé Normalised Permeation Rate.

. A blank test was carried out exactly with the same procedure except Ultrapure Water was used.

Table 1 : Classification of Glove Levels According to Breakthrough Time (EN ISO 374-1:2016/A1:2018)

Breakthrough Time (mins) * Types of Level
>10 . Class 1
>30 Class 2
>80 Class 3
>420 Class 4
> 240 Class 5
> 480 Class 6

* The breakthrough time is deemed to have occurred when the analytical equipment detects a
permeation rate of 1 ug/em?min.

e"‘ "41; NATHAN TRADING CO LTD / NATHAN INCA FACTORY
58 Moo 12 Palan Sub-District | Nathan District | Ubon Ratchathani 34170

w Telephone: +66=81-878-9953 | +66-81-999-8804
E-mail: csaivasak@nathantrad.com | Web: www.nathantrad.com
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TEST REPORT: 7191247102-CHM20-03-TSL
09 NOV 2020

PSB Singapcre

RESULTS
1. Determination of resistance to permeation by 37% Formaldehyde

Table 2 : Normalised Breakthrough Results for “Nitrile Examination Gloves Non-Sterile Powder Free,
Lot No: MG202006261" in 37% Formaldehyde

37% Formaldehyde
Normalised Mean
Sample
1 g Breakthrough | Breakthrough Lowest
c L;;::ar:;n Time Time Value (mins) ]

{mins) (mins)

Nitrile Examination 1 61
Gloves Non-Sterile
Powder Free, B = a2 & 9

Lot No.: MG202006261 3 63

1) Chemical transfer referred to the quantity of chemical which had passed through per cm? of glove sample at the
termination of the test.

2) The thickness of the glove was 0.07 mm.
3) Slight color change was observed on the glove test specimen after the test.

According to Table 2, the breakthrough time for "N[tfila Examination Gloves Non-Sterile Powder Free,
Lot No: MG202006261" occurred after 50 mins . It was concluded that the sample belonged to class 3.

Vo

DR XIAO ZHOU

PRODUCT MANAGER
MICROCONTAMINATION DIAGNOSIS
CHEMICAL & MATERIALS

1

MS TAN SER LING
TECHNICAL EXECUTIVE

> "4'1; NATHAN TRADING CO LTD / NATHAN INCA FACTORY

58 Moo 12 Palan Sub-District | Nathan District | Ubon Ratchathani 34170
Telephone: +66=81-878-9953 | +66-81-999-8804

E-mail: csaivasak@nathantrad.com | Web: www.nathantrad.com
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CERTIFIED

EN374-3
(EN 16523-1)

TEST REPORT: 7191247102-CHM20-03-TSL
09 NOV 2020

PSB Singapore

Please note that this Report is issued under the following terms :

1

This report applies to the sample of the specific product/equipment given at the time of its testing/calibration. The results are not used to indicate
or imply that they are applicable to other similar items. In addition, such results must not be used to indicate or imply that TUV SUD PSB
approves, recommends or endorses the manufacturer, supplier or user of such product/equipment, or that TUV SUD PSB in any way
“guarantees” the later performance of the product/equipment. Unless otherwise stated in this report, no tests were conducted to determine long
term effects of using the specific product/equipment.

The samplefs mentioned in this report is/are submitted/supplied/manufactured by the Client. TUV SUD PSB therefore assumes no responsibifity
for the accuracy of information on the brand name, model number, origin of manufacture, consignment or any information supplied.

3. Nothing in this report shall be interpreted to mean that TUV SUD PSB has verified or ascertained any endorsement ar, marks from any other
testing authority or bodies that may be found on that sample.

4. This report shall not be reproduced wholly or in parts and no reference shall be made by the Client to TOV SUDPSB or to the report or results
furnishied by TUV SUD PSB in any advertisements or sales promotion.

5. “Unless otherwise stated, the tests were carred outin TUV SUD PSB Pte Ltd, No.1 Science Park Drive Singapore 118221,

6. The tests camied out by TUV SUD PSB and this report are subject to TUV SUD PSB's General Terms and Conditions of Business and the
Testing and Certification Regulations of the TOV SUD Group.

Effective 01 September 2020

e"‘ "41; NATHAN TRADING CO LTD / NATHAN INCA FACTORY
58 Moo 12 Palan Sub-District | Nathan District | Ubon Ratchathani 34170

w Telephone: +66=81-878-9953 | +66-81-999-8804
E-mail: csaivasak@nathantrad.com | Web: www.nathantrad.com
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CERTIFIED
EN374-4

LYDUS

Test Report No. 7191244724-EEC20-WBH

dated 28 Sep 2020

Note: This report is issued subject to the Testing and Certification Regulations of the TOV SUD Group and the PSB Singapore
General Terms and Conditions of Business of TUV SUD PSE Pte Ltd. In addition, this repbrt is governed by the
terms sel out within this report.
Add valye:
SUBJECT: Inspiré trst.
Testing of Gloves submitted by Nathan Trading Co., Ltd. on 08 Jul 2020.
TESTED FOR:
Nathan Trading Co., Ltd.
58 Moo 12 Palan Sub-district,
Nathan District, Ubon Ratchathani;
34170, Thailand.
TEST DATE: o’
23 Sep 2020 \
DESCRIPTION OF SAMPLES:
4 N
(AY Sample
Nid Product Brand/ : : : . .= | Manufacturer/
__“S?N Description | Model Size | Colour Lot No. Expiry date __tggsuved Distributor
(pieces)
Nitrile = J (o
Examination 2\ £ 5Y Nathan
1 Gloves Lydus_s M Blue |MG202006261 Maj_{\f@ZS 400 Trading Co.,
Non-Sterile ~\ v L.
Powder Free \
&
The tests were conducted in accordance with the fql]@g test standards:
BS EN/IS0 374-4:2019 Protective gloves agains.t-dangerous chemicals and micro-organisms
— Part 4»Betermination of resistance to degradation by chemicals
TUV SUDRSE
Laboratory: Phone : +65-6885 1333 Regional Head Office:
T0V s0B PSB Pte. Lid. Fax: +85-6776 8670 TV 50D Asia Pacific Ple. Lid.
No.1 Smisnce Park Drive E-mail. enquiriea@fivsud cam 1 Science Park Drive, #02-01
Singapore 118221 hittps iiwww. tuvsud comien-sg Sinqagura 118221
Co Reg ~ 195002667R . Page 10f 3

NATHAN TRADING CO LTD / NATHAN INCA FACTORY

58 Moo 12 Palan Sub-District | Nathan District | Ubon Ratchathani 34170

Telephone: +66=81-878-9953 | +66-81-999-8804

E-mail: esoivasak@nathantrad.com | Web: www.nathantrad.com
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CERTIFIED
EN374-4

Test Report No. 7191244724-EEC20-WEH
dated 28 Sep 2020

PSB Singapore

RESULTS:

Table: Results for resistance to degradation by chemicals
Sample: Nitrile Examination Gloves Non-Sterile Powder F.,ree'," Lydus, Blue, Size M

(%-}Dagrada‘ﬁm Results (%)
S| Vesled Chaicals Glove 1 \<gkwe 2 | Gloves | Average D?;@
30% Hydrogen Peroxide 355( - 353 31.0 34.0 25
2 37% Formaldehyde 162 -7.9 25.8 -16.6 5.0
40% Sodium Hydroxide |- -96.8 -87.5 -80.1 -88:1 84
REMARKS:
1. The degradation (DR) shall be determined for each chemical claimet in the marking and reported in

the user instruc!ion.

\

2. The test spe(:{mens are 3 gloves and 6 specimens will be'eut from each glove. For each glove, 3
specimens will be exposed fo the tested chemical and 3.specimens will be unexposed. After prapafe the
specimens, and exposed to tested chemical for 1 hour, puncture the specimen and recordlhe peak
fomemquwad

o/ NS
. - k-
3. Positive values: The material has buﬂwm-m after chemical exposura. { €l
‘Negative values: The material has become b r after chemical exposure. C 1
N <,
7 : A ;0\5
£
‘4 ,
Yeo Poh Kwang, Wofig Bee Hui
Higher Associate Engineer Product Manager
A Heaith Services (NAM)
APPENDIX: 2%

( :Bhﬁfo: Nitrile Examination Gloves Non-Sterile Powder Free, Lydus, Blue, Size M

Paga20of 3

NATHAN TRADING CO LTD / NATHAN INCA FACTORY

58 Moo 12 Palan Sub-District | Nathan District | Ubon Ratchathani 34170
Telephone: +66=81.878-9953 | +45-81-999-8804

E-mail: esoivasak@nathantrad.com | Web: www.nathantrad.com
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CERTIFIED
EN374-4

Test Report No. 7191244724-EEC20-WBH
dated 28 Sep 2020

PSB Singapore

Please note that this Report is issued under the following terms :

1.

This report applies to the sample of the specific productequipment given &t thie time of its testing/calibration. Tne resuits are not wbad'to
indicate or imply that they are applicable to other similar items. In addition, such results must not be used to indicate or imply that Ty S0D
PSB approves, recommends or endarses the manufacturer, supplier.or usér of such productiequisment, or that TOV S0 PSA jiany way
“guarantees” the later performance of the productiequipment, Unless otfierwise stated in this report, no tests were conductéd to getermine
long term effects of using the specific product/equipment.

2. The samplels mentioned in this report is/are submitiedisupplied/manufactured by the Client. TUV SUD PSBithérefore assumes no
responsibility for the accuracy of information on the brahd name, model number, origin of rr‘ruf‘cru'a capsignment or any information
supplied,

3 Nothing in this report shall be interpreted to/mean that TUV SUD PSB has verified or ascertained any-endorsement or marks from any other
testing authority or bodies that may be found on that sample.

4. This report shall not be reproduced whu!yor in parls and no reference shall be made by the Client to TUV SUD PSB or to the report or results
fumished by TUV SUD PSBin ahy ti ts or sales promiotion

5. Unless otherwise stated, the tests were camied out in TUV SUD PSB Pte Ltd, No.1 Stiénce Park Drive Singapore 118221.

6, The tests carmied out by TUV SUD PSB and this report are subject fo TUV )0 PSB's General Terms and Conditions of Business and the
Testing and Certification Regulations of the TUV SUD Group,

R
Effective 01 September 2020 P
'
VB ¥
)
\ NV
4,
$
\ ¥ \
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NATHAN TRADING CO LTD / NATHAN INCA FACTORY

58 Moo 12 Palan Sub-District | Nathan District | Ubon Ratchathani 34170
Telephone: +66=81-B78-9953 | +466-81-999-8804
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CERTIFIED

ISO 16604
(EN374-5)

TEST REPORT: 7191242274-CHM20-03-RC

Date: 15 SEP 2020 Tel: +65 68851345 Fax: +65 67784301

Client's Ref: Email: Randy. CHIN@tuvsud.com

Mote: This report is issued subject to the Testing and Certification Regulations of the TUV SUD Group and the General 4
Terms and Conditions of Business of TUV SUD PSB Pte Ltd. In addition, this repor iS goy@med by the terms set out

within this report PSH Singapore

SUBJECT

Add value.
Bacteriophage Penetration Test Inspire trust.
CLIENT

Nathan Trading Co., Ltd

58 Moo 12 Palan Sub-distriet,
Nathan District, Ubon Ratchathani,
34170, Thailand.

SAMPLE SUBMISSION DATE / TEST DATE

08 Jul 2020 / 09 Sep 2020

DESCRIPTION OF SAMPLE

One sample of gloves was received.

Sample
Product Brand/ ? : : Manufacturer/
S/N Description{ | Model Size | Colour Lot No. Expiry date reg:elved Distributor
(pieces)
Nitrile
Examination Nathan
1 Gloves Lydus M Blue~ |MG202006261 | May 2023 400 Trading Co.,
Non-=Sterile Ltd.
Powder Free
TUV 0D PSB
Laboratory: Phone . +65-6885 1333 Regional Head Office:
TUv sS0D PSB Pte_ Ltd: Fax. +85-67768670 TOV S0D Asia Pacific Pte. Ltd.
No.1 Science Park/Drive E"“"é' 5"3“"'55;@1““”300"” 1 Science Park Drive, #02-01
i WWW. IUvVsUQ comien-5g
Singapore 118221 Co Reg. 199002667R S;x%ua 118221 Page 1ofd

NATHAN TRADING CO LTD / NATHAN INCA FACTORY

58 Moo 12 Palan Sub-Distict | Nathan Distict | Ubon Rotchathani 34170
Telephone: +66=81-878-9953 | +646-81-999-8804

E-mail: csaivasak@nathantad.com | Web: www.nathantrad.com
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CERTIFIED

I1ISO 16604
(EN374-5)

TEST REPORT: 7191242274-CHM20-03-RC
15 SEP 2020

PSB Sipdapare

DESCRIPTION OF SAMPLE (cont'd)

Figure 1: Photograph of Nitrile Examination Gloves Non-Sterile Powder Free (Lot No. MG202006261)

METHOD OF TEST

ISO 16604 : 2004, “Clothing for protection against contact with biood and body fluids — Determination of
resistance of proteciive clothing maierials to penetration by blood-borne paiiiogens — Test method using Phi-
X174 bacteriophage”

Time and Pressure.Protocols: Procedure B
Retaining Screen: Metal square mesh screen
Test.specimens:

- Dimensions of 75 mm square were, cut flom the palm and back area of the gloves for the tests.

- “Average thickness of test specimen; 0.05 mm
- ~Average mass per unit area oftest specimen: 90.67 grams per square metre

Tests were performed in triplicates.

Page 2 of 4

NATHAN TRADING CO LTD / NATHAN INCA FACTORY

58 Moo 12 Palon Sub-Distict | Nathan Distict | Ubon Ratchathani 34170
Telephone: +66=81-B78-9953 | +66-81-999-8804

E-mail: csaivasak@nathantad.com | Web: www.nathantrad.com




) 4

LYDUS

\ 4

LYDUS

\ 4

LYDUS
CERTIFIED

ISO 16604

TEST REPORT: 7191242274-CHM20-03-RC

RESULTS

Control Tests

(EN374-5)

15 SEP 2020

PSB Singapore,

Control Test

etection of Phi-X174

Bacteriophage

Airborne Contamination
Control Tests

Settle plates each found to have
Less than 1 PFU per plate

Negative Control

Less than 1 PFU per mi
of assay fluid

Positive Control

‘Bactericphage challenge suspensicn
penetrated positive control test specimen

Compatibility Ratio

1.15

Test Specimens

Product Name Nitrile Examination Gloves/Non-Sterile Powder Free
Lot No. MG202006261
Test Starting Ending Detection of Phi-X174
Specimens | Bacteriophage | Bacteriophage Bacteriophage in assay Soecification Pass /
e challenge Titer | challenge Titer fluid from the surface of Pk Fail
(Triplicates) (PFU/mI) (PFU/mI) sample (REW/mI)
#1 270 000 000 Lessthan 1 Pass
#2 280 .000.000 260 000 000 Less than 1 < 1 PFU/mI Pass
#3 270 000 000 Less than 1 Pass
Notes:
PFU Plaqte Forming Unit
MS GERMAINE KHONG ZHI YU MR RANDY CHIN KOK FEI
TECHNICAL EXECUTIVE PRODUCT MANAGER
MICROBIOLOGY
CHEMICAL & MATERIALS
Page 3 of 4

NATHAN TRADING CO LTD / NATHAN INCA FACTORY

58 Moo 12 Palon Sub-Distict | Nathan Distict | Ubon Ratchathani 34170
Telephone: +66=81-B78-9953 | +66-81-999-8804

E-mail: csaivasak@nathantad.com | Web: www.nathantrad.com
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LYDUS LYDUS LYDUS
CERTIFIED

I1ISO 16604
(EN374-5)

TEST REPORT: 7191242274-CHM20-03-RC
15 SEP 2020

PSB\&ifigapore

Please note that this Report is issued under the following terms :

1.

This report applies to the sample of the specific product/equipment given at the time of its testing/calibration. The results are not used to indicate
or imply that they are applicable to other similar items. In addition, such results must not be used to indicate.or, imply that TUV SUD PSB
approves. recommends or endorses the manufacturer, supplier or*uSer of such product/equipment, or that-TUV SUD PSB in any way
“guarantees” the later performance of the productlequipment Unless-6therwise stated in this report, no tests wereconducted to determine long
term effects of using the specific product/equinment

The sample/s mentioned in this report is/are submittedisupplied/manufactured by the Client. TUV SUD PSE therafore assumes no responsibility
for the accuracy of information on the brand name, model number, origin of manufacture, consignment or any information supplied.

Nothing in this report shall be interpreted to.mean that TUV SUD PSB has verified or ascertained any endorsement or marks from 4ni.other
testing authority or bodies thai may be iound on that sampie.

This report shall not be reproduced @hally or in parts and no reference shall be sade.by the Client fo TUV SUD PSB or to tha.report or results
furnished by TUV SUD PSB in any advertisements or sales promotion.

Unless otherwise stated, the-tests were carried outin TUV SUD PSB Pté Ltd, No.1 Science Park Drive Singapore 118221,

The tests carried out by TUY SUD PSB and this report are subject io TUV SUD PSB's General Terms and.Conditions of Business and the
Testing and Certification Regulations of the TUV SUD Group.

Effective 91 September 2020
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NATHAN TRADING CO LTD / NATHAN INCA FACTORY

58 Moo 12 Palon Sub-Distict | Nathan Distict | Ubon Ratchathani 34170
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CERTIFIED

ISO 16604
(EN374-5)

TEST REPORT: 7191242274-CHM20-03-RC

Date: 15 SEP 2020 Tel: +65 68851345 Fax: +65 67784301

Client's Ref: Email: Randy. CHIN@tuvsud.com

Mote: This report is issued subject to the Testing and Certification Regulations of the TUV SUD Group and the General 4
Terms and Conditions of Business of TUV SUD PSB Pte Ltd. In addition, this repor iS goy@med by the terms set out

within this report PSH Singapore

SUBJECT

Add value.
Bacteriophage Penetration Test Inspire trust.
CLIENT

Nathan Trading Co., Ltd

58 Moo 12 Palan Sub-distriet,
Nathan District, Ubon Ratchathani,
34170, Thailand.

SAMPLE SUBMISSION DATE / TEST DATE

08 Jul 2020 / 09 Sep 2020

DESCRIPTION OF SAMPLE

One sample of gloves was received.

Sample
Product Brand/ ? : : Manufacturer/
S/N Description{ | Model Size | Colour Lot No. Expiry date reg:elved Distributor
(pieces)
Nitrile
Examination Nathan
1 Gloves Lydus M Blue~ |MG202006261 | May 2023 400 Trading Co.,
Non-=Sterile Ltd.
Powder Free
TUV 0D PSB
Laboratory: Phone . +65-6885 1333 Regional Head Office:
TUv sS0D PSB Pte_ Ltd: Fax. +85-67768670 TOV S0D Asia Pacific Pte. Ltd.
No.1 Science Park/Drive E"“"é' 5"3“"'55;@1““”300"” 1 Science Park Drive, #02-01
i WWW. IUvVsUQ comien-5g
Singapore 118221 Co Reg. 199002667R S;x%ua 118221 Page 1ofd

NATHAN TRADING CO LTD / NATHAN INCA FACTORY

58 Moo 12 Palan Sub-Distict | Nathan Distict | Ubon Rotchathani 34170
Telephone: +66=81-878-9953 | +646-81-999-8804

E-mail: csaivasak@nathantad.com | Web: www.nathantrad.com
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CERTIFIED

I1ISO 16604
(EN374-5)

TEST REPORT: 7191242274-CHM20-03-RC
15 SEP 2020

PSB Sipdapare

DESCRIPTION OF SAMPLE (cont'd)

Figure 1: Photograph of Nitrile Examination Gloves Non-Sterile Powder Free (Lot No. MG202006261)

METHOD OF TEST

ISO 16604 : 2004, “Clothing for protection against contact with biood and body fluids — Determination of
resistance of proteciive clothing maierials to penetration by blood-borne paiiiogens — Test method using Phi-
X174 bacteriophage”

Time and Pressure.Protocols: Procedure B
Retaining Screen: Metal square mesh screen
Test.specimens:

- Dimensions of 75 mm square were, cut flom the palm and back area of the gloves for the tests.

- “Average thickness of test specimen; 0.05 mm
- ~Average mass per unit area oftest specimen: 90.67 grams per square metre

Tests were performed in triplicates.

Page 2 of 4
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ISO 16604

TEST REPORT: 7191242274-CHM20-03-RC

RESULTS

Control Tests

(EN374-5)

15 SEP 2020

PSB Singapore,

Control Test

etection of Phi-X174

Bacteriophage

Airborne Contamination
Control Tests

Settle plates each found to have
Less than 1 PFU per plate

Negative Control

Less than 1 PFU per mi
of assay fluid

Positive Control

‘Bactericphage challenge suspensicn
penetrated positive control test specimen

Compatibility Ratio

1.15

Test Specimens

Product Name Nitrile Examination Gloves/Non-Sterile Powder Free
Lot No. MG202006261
Test Starting Ending Detection of Phi-X174
Specimens | Bacteriophage | Bacteriophage Bacteriophage in assay Soecification Pass /
e challenge Titer | challenge Titer fluid from the surface of Pk Fail
(Triplicates) (PFU/mI) (PFU/mI) sample (REW/mI)
#1 270 000 000 Lessthan 1 Pass
#2 280 .000.000 260 000 000 Less than 1 < 1 PFU/mI Pass
#3 270 000 000 Less than 1 Pass
Notes:
PFU Plaqte Forming Unit
MS GERMAINE KHONG ZHI YU MR RANDY CHIN KOK FEI
TECHNICAL EXECUTIVE PRODUCT MANAGER
MICROBIOLOGY
CHEMICAL & MATERIALS
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CERTIFIED

I1ISO 16604
(EN374-5)

TEST REPORT: 7191242274-CHM20-03-RC
15 SEP 2020

PSB\&ifigapore

Please note that this Report is issued under the following terms :

1.

This report applies to the sample of the specific product/equipment given at the time of its testing/calibration. The results are not used to indicate
or imply that they are applicable to other similar items. In addition, such results must not be used to indicate.or, imply that TUV SUD PSB
approves. recommends or endorses the manufacturer, supplier or*uSer of such product/equipment, or that-TUV SUD PSB in any way
“guarantees” the later performance of the productlequipment Unless-6therwise stated in this report, no tests wereconducted to determine long
term effects of using the specific product/equinment

The sample/s mentioned in this report is/are submittedisupplied/manufactured by the Client. TUV SUD PSE therafore assumes no responsibility
for the accuracy of information on the brand name, model number, origin of manufacture, consignment or any information supplied.

Nothing in this report shall be interpreted to.mean that TUV SUD PSB has verified or ascertained any endorsement or marks from 4ni.other
testing authority or bodies thai may be iound on that sampie.

This report shall not be reproduced @hally or in parts and no reference shall be sade.by the Client fo TUV SUD PSB or to tha.report or results
furnished by TUV SUD PSB in any advertisements or sales promotion.

Unless otherwise stated, the-tests were carried outin TUV SUD PSB Pté Ltd, No.1 Science Park Drive Singapore 118221,

The tests carried out by TUY SUD PSB and this report are subject io TUV SUD PSB's General Terms and.Conditions of Business and the
Testing and Certification Regulations of the TUV SUD Group.

Effective 91 September 2020
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58 Moo 12 Palon Sub-Distict | Nathan Distict | Ubon Ratchathani 34170
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CERTIFIED

BS EN I1SO 21420
(Replaced EN420)

Test Report No. 7191242274-EEC20/02-LDY
dated 09 Sep 2020

Note: This report is issued subject to the Tesling and Certification Regulations of the TUy. SUD Group and the
General Terms and Conditions of Business of TUV SUD PSB Pte Lid. In addition, this réportis governad by the
terms set out within this report,

P88 Singapore

SUBJECT:
Add value.

Testing of Examination Gloves submitted by Nathan Trading Co., Ltd on 08 Jul 2020, Inspire trust.

TESTED FOR:

Nathan Trading Co., Ltd

58 Moo 12 Palan Sub-district,

Nathan District, Ubon Ratchathani;

34170, Thailand.

TEST DATE:

01 Sep 2020 to 09 Sep 2020

DESCRIPTION OF SAMPLES:

Sample
/ Product Brand/ : 4 ; Manufacturer/
SN Description Model Size-| Colour Lot No. Expiry date r‘eg‘.elved Distributor
(pieces)
Nitrile
Examination Nathan
1 Gloves Lydus M Blue |MG202006261; May 2023 400 Trading Co.,
Non-Sterile Ltd.
Powder Free

METHOD OF TEST:

The tesiwas tonducied in accordance with the foiiowing iest siandard:

BS EN'SO 21420-2020 Protective glaves — General requirements and test methods

- Clause 4.2c Determination of pHvalue

- “.Clause 5.1 Sizing and measurement of gloves

- Clause 5.2 Dexterity
TUV SUD PSB
Laboratory: Phone - +65-6885 1333 Regional Head Office:
TOV sOD PSB Pre. Ltd. Fax: +85-67765 8670 TOV SOD Asia Pacific Pte. Ltd.
No.1 Science ParkQrive E-mail- enquiries@tuvsud.com 1 Science Park Drive, #02-01
Singapore 118221 hitps ihwww tuvsud comien-sg Singapore 118221

Co. Reg . 199002667R TUVD Page 10f3

NATHAN TRADING CO LTD / NATHAN INCA FACTORY

58 Moo 12 Palan Sub-District | Mathan Distict | Ubon Ratchathani 34170
Telephone: +66=81-878-9953 | +66-81-999-8804
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CERTIFIED

BS EN 1SO 21420
(Replaced EN420)

Test Report No. 7191242274-EEC20/02-LDY
dated 09 Sep 2020

o

RESULTS: PSB Singapore
Sample: Nitrile Examination Gloves Non-Sterile Powder Free, Lydus| Blye, Size M
Tests BS EN ISOC 21420-2020 Requirernents Results | Inferréd'Results
|. Determination of pH
Value, >3.5and <9.5 8.9 Passed
pH value
Il. Sizing and measurement _
of gloves, “ 240 See remark 1

length of glove (mm)

Smallest pin diameter
fulfilling test conditions
(mm)

11 4
95 N7 5 See remark.2

Level.of
perfermance

I1l. Dexterity,
level of performance

A )
b W=

REMARKS:

4
4

1. Sizes of gloves.are defined with respect to the sizes of the hands they are to fit. If required for specific use
(for examples, gloves for welders and firefighters), the minimum glove length shiall be defined in the
relevant specific standards. Three gloves wer??ested and minimum result was reported.

2. For.Dexterity test, a glove should allow as much dexterity as possible given its purpose. Four gloves were
tésted and smallest performance level was reported. \

\ 4

- -

Lee’%

V e
Engineer \/ Product Manager
0 Medical Health Services (NAM)

>
b

) Wong Bee Hui

APPENDIX:

Photo: Nitrile Examination Gloves Non-Sterile Powder Free, Lydus, Blue, Size M
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LYDUS LYDUS LYDUS
CERTIFIED

BS EN 1SO 21420
(Replaced EN420)

Test Report No. 7191242274-EEC20/02-LDY
dated 09 Sep 2020

PSB Singapore

Please note that this Report is issued under the following terms :

1.

This report applies to the sample of the specific product/equipment given at the time of its testing/calibration. The results arénot’used to
indicate or imply that they are applicable to other similar items. In addifion, Such results must not be used to indicate or imiply. that TOV sUD
PSB approves, recommends or endorses the manufacturer, supplier of user of such product/equipment, or that TUV SUD\PSB in any way
“guarantees” the later performance of the product/equipment. Unless otherdise stated in this report, no tests were conducted to determine
long term effects of using the specific product/equipment.

The sample/s mentioned in this report is/are submitted(suppliet/manufactured by the Client. TUV SUD PSB therefore assumes no
responsibifity for the accuracy of information on the brand Tlame, model number, origin of manufacture; consignment or any information
supplied.

Nothing in this report shall be interpreted to mean that TUV SUD PSB has verified or ascertained any endorsement or marks from any other
testing authority or bodies that may be found.on thatSample.

This report shall not be reproduced wholly'ar in parts and no reference shall be made by the Client to TUV SUD PSB or fo the report orestilts
furnished by TUV SUD PSB in any advertisements or sales promotion.

Unless otherwise stated, the testS were carried outin TUV SUD PSB Pte Ltd, Ne,! Science Park Drive Singapore 118221.

The tests carried out by TUV'SUD PSB and this report are subject to TUV, SUD PSB's General Terms and Conditions.of Bugiiess and the
Testing and Certification Regulations of the TUV SUD Group.

Effective 01 September 2020
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CERTIFIED

ENA455

Test Report No. 7191240266-EEC20/02-WBH_CR1
(re-issue dated: 13 Aug 2020)
dated 30 Jul 2020

Note: This report is issued subject to the Testing and Certification Regulations of the TUV SUD Group and the
General Terms and Conditions of Business of TUV SUD PSB Pte Lid. In addition, this report is governed by the
terms set out within this report.

PSB Singapore

SUBJECT:

Add value.
Testing of Examination Gloves submitted by Nathan Trading Cde on 08 Jul 2020.

Inspire trust.

TESTED FOR:

Nathan Trading Co., Ltd

58 Moo 12 Palan Sub-district,
Nathan District, Ubon Ratchathani,
34170, Thailand.

TEST DATE:
08 Jul 2020 to 30 Jul 2020

DESCRIPTION OF SAMPLES:

Sample
s | Produet IBrand/ | o0 | colour LotNo. | Expiry date | receifeeryManufacturer/
Description Model . Distributor
(pieces)
Nitrile
Examination Nathan
1 Gloves Lydus M Blue |MG202006261| May 2023 400 Trading Co.,
Non-Sterile Ltd.
Powder Free

Lot size as specified by client: 35,001 pcs to 150,000 pcs

METHOD OF TEST:

The tests were conducted in accordance with the following standards as requested by client:

il: EN 455-1:2020 Medical gloves for single use
Part 1: Requirements and testing for freedom from holes

2. EN 455-2:2015 Medical gloves for single us
Part 2: Requirements and testing forphiysical properties
-Clause 4 Dimensions
-Clause 5 Strength

3. EN 455-3:2015 Medical glove for single use
Part 3: Requirements and testing for biological evaluation
-Clause 4.4 Powder gloves

TUV SUD PSB

Laboratory:

TOV SUD PSB P, -etd.

No.1 Science ParkiDrive

Singa ?3:21

Phone : +65-6885 1333
Fax: +85-6776 8670

E-mail: enquiries@tuv-sud-psb.sg

www.tuv-sud-psb.sg
Co. Reg . 199002667R

Regional Head Office:

TUV SUD Asia Pacific Pte. Ltd.
1 Science Park Drive, #82-01
Singapore 118221

Tuv®

NATHAN TRADING CO LTD / NATHAN INCA FACTORY

58 Moo 12 Palan Sub-District | Nathan District | Ubon Ratchathani 34170
Telephone: +66=81-878-9953 | +66-81-999-8804

E-mail: csaivasak@nathantrad.com | Web: www.nathantrad.com
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RESULTS:

PSB Singapore

Sample: Nitrile Examination Gloves Non-Sterile Powder Free, Lydus, Lot No. MG202006261, Size M

Table 1: Results for EN 455-1:2020

No. of Number Actual no. of non- infercad
Clause Tests Requirements non-compliers tested compliers found sl
allowed (pieces) | (pieces) (pieces)
4 Freedom
5 e Shall not leak 7 200 1 Passed
Table 2: Results for EN 455-2:2015-Clauses 4-5
s Number
Requirements Results Inferred
HEED e (Median) Ui (Median) results
(pieces)
Dimensions For size M:
A a) Length (mim) > 240 13 240 Passed
For size M:
b) Width (mm) 90 + 10 13 92 Passed
For rubber
Strength o .
2) Force at break (N) gx:?matlon gloves: 13 10.7 Passed
o b)Force at break after For rubber
challenge testing (N) examination gloves: 13 10.7 Passed
7 days at (70+2)°C =6.0
Table 4: Results for EN 455-3:2015 Clauses 4.4
: Inferred
Clause Tests Requirements Results / Remarks ot
For powder-free gloves: The total
g; fprg:dfg;es quantity of powder residues shall not 0.80 mg per glove Passed
) g exceed 2 mg per glove.
AMENDMENT:

The following amendment was made on 13 Aug-2020:
The size of glove was changed to M as per letter NTC 2020081301 submitted by client.

Yeo Poh Kwang
Associate Engineer

ol

“Wong Bee Hui
Product Manager
Medical Health Services (NAM)
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APPENDIX:

Photo: Nitrile Examination Gloves Non-Sterile Powder Free, Lydus, Lot No. MG202006261, Size M
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Please note that this Report is issued under the following terms :

1s

This report applies to the sample of the specific product/equipment given at the time of-its testing/calibration. The results are not used to
indicate or imply that they are applicable to other similar items. In addition, such results must not be used to indicate or imply that TUV SUD
PSB approves, recommends or endorses the manufacturer, supplier or userof such product/equipment, or that TUV SUD PSB in any way
“guarantees” the later performance of the product/equipment. Unless otherwise stated in this report, no tests were conducted to determine
long term effects of using the specific product/equipment.

2. The sample/s mentioned in this report is/are submitted/supplied/manufactured by the Client. TUV SUD PSB therefore assumes no
responsibility for the accuracy of information on the brand.name, model number, origin of manufacture, consignment or any information
supplied.

3. Nothing in this report shall be interpreted to mean that TUV.SUD PSB has verified or ascertained any endorsement or marks from any other
testing authority or bodies that may be found on that sample.

4. This report shall not be reproduced wholly or in parts and no reference shall be made by the Client to TUV SUD PSB or to the report or results
furnished by TUV SUD PSB in any advertisements or sales promotion.

5. Unless otherwise stated, the tests were carried outin TUV SUD PSB Pte Ltd, No.1 Science Park Drive Singapore 118221,

July 2011
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